

# Test Certificate

<b>COMPANY</b>	<b>SILLÓN SUR S.A.</b>
<b>ADDRESS</b>	<b>ACUEDUCTO, 12-14, POL.IND. DE LA ISLA 41700 DOS HERMANAS (SEVILLA)</b>
<b>CERTIFICATE No</b>	<b>20544-a</b>

## MATERIAL TESTED

Office work chair «**2K8**» series

## TESTS CARRIED OUT AND RESULTS

TEST	RESULT
<b>UNE-EN 1335-1:2001:</b> « Office furniture - Office work chair - Part 1: Dimensions - Determination of dimensions. ».	<b>C TYPE</b>
<b>UNE-EN 1335-2:2001:</b> « Office furniture - Office work chair - Part 2: Safety requirements ».	<b>SATISFACTORY</b>
<b>UNE-EN 1335-3:2001:</b> « Office furniture - Office work chair - Part 3: Test methods ».	<b>SATISFACTORY</b>

**DATE** 3<sup>rd</sup> February 2009

This document is not valid without the test report Nr.20544 in which the results obtained in each test are shown.

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to production quality.



Signed: Asier Maiztegi  
 Construction Dept. Director